LAURIER

TABLE OF CONTENTS

ITEM PAGE

Mounted Mulcher Assembly ................ oioim G s S0 Y 07%01



LAURIER MOUNTED MULCHER ASSEMBLY
ENDS 1985

07:01:0l



LAURIER

ITEM |PART NUMBER DESCRIPTION Ne
1 80103 Left Lift Arm Bracket 1
2 80105 Lift Arm Bracket Spacer 1
3 80107 Mulcher Lift Arm Spacer Pipe 1
4 W10P Lockwasher 5/8" 4
5 N5C10P Nut 5/8" 4
6 80104 Backing Plate 1
7 80102 Right Lift Arm Bracket 1
8 B5C1288P Bolt 3/4" x 5 1/2" 1
9 B5C1096P Bolt 5/8" x 6" 4
10 B5C0880FP Bolt 1/2" x 5" 2
13 80101 Lift Arm Assembly 1
12 FWO8P Flatwasher 1/2" 1
13 LN5C08P Locknut 1/2" 3
14 B5C1264P Bolt 3/4" x 4" 1
15 80106 Angle Brace d
16 B5Cc0612P Bolt 3/8" x 3/4" %
17 FWO7P Flatwasher 7/16" ®
18 LN5CO6P Locknut 3/8" *
19 W1l2p Lockwasher 3/4" 2
20 80109 Formed Section 3 3/4 Ft. 2
80110 Formed Section 5 Ft. 3
80111 Formed Section 6 Ft. 3
80112 Formed Section 7 1/2 Ft. 3
21 91407 Mulcher Tine *
22 80108 Harrow Tine Retainer *
23 B5Cc0616P Bolt 3/8" x 1" *
24 80113 Mulcher Section Connector %
25 N5C12P Nut 3/4" 2
26 EB(O896P EyeBolt 1/2" x 6" 1
27 91406 Mulcher Tension Spring 1
*As Required
- v,

07:01:02



LAURIER MOUNTED MULCHER ASSEMBLY
BEGINS - 1986

07:01:03



LAURIER

rITEM PART NUMBER DESCRIPTION Ne
1 LN5C10P Locknut 5/8" 5
2 80130 Mulcher Backing Plate 2
2 80119 Mulcher Hitch Tongue 1
4 B5C1064F Bolt 5/8" x 4" 1
5 B5C0864P Bolt 1/2" x 4" Gr 5. 1
6 80129 Mulcher Lift Arm 1
7 LN5CO8P Eocknut 1/2" 9
8 80117 Left Formed Angle 1
9 80120 4 1/2 Ft. Mulcher Frame ]
80121 6 Ft. Mulcher Frame 1
10 UB084060 U-Beolt 1/42¢ w 2 1/2" % 3 3/4" 2
1 LN5CO7P Locknut Z, 16" *
1.2 B5C0716P Bolt 7/16" x 1™ 16
13 |80131 Mulcher Adjustment Bar 1
14 92008 Special Head Bolt Tines x
15 |80124 4 1/2 Ft. Section 3rd Pipe i
80127 6 Ft. Section 3rd Pipe 1
16 91404 Mulcher Tine £
17 |HP24 Hair Pin Clip 1 1/2" I
18 |92018 Section Clamp 6
19 91600 Pin Section 7/16" x 1 1/2" 1
20 80123 4 1/2 Ft. Section 2nd Pipe 4
80126 6 Ft. Section 2nd Pipe 1
21 80122 4 1/2 Ft. Section 1lst Pipe 1
80125 6 Ft. Section 1st Pipe 1
22 80128 Centre Tie 1
23 B5c0o820pP Bolt 172" x 1 1,4V 4
24 |80118 Right Formed Angle 1
25 EB0O788P Eyebolt 7/16" x 5 1/2" 1
26 |91406 Mulcher Tension Spring 1
27 |B5CI1096P Bolt 5/8" x 6" 4

*As Regquired

y

07:01:04



()



L2 rorer

PARTS CATALOGUE

ITEM PAGE

Main Sub Frame,A-Frame Hitch & Rail ASSEMDIT: 46 55 65 ¢ o sn avm mie wos o s o5 in 04:50
61l HBD EI0 SBIBELE . v comovom s 0810 8 0 50 505 578 555 5.5 5 5 5 405 o » 1w o 1m0 3 1t o ] e e s 04:55
Slow MOVINng Sign ASSembDly....u.ceinunnen et e e e e 04:57
e o O L B 04:60
SUPPOLT AL ASSEMDLY. w0 v ww ow v s 515 618 558 §15 5.5 5.0 mm von = o0 s S0 208 2k 0 01 3 0 5t 04:65
Gear and Shaft AsSSemMbly......iiuiiineennninnne e e e e, 04:70
Chain Tightener. . ...ttt ittt et e e e e e e e 04:75
HYQEAUL1C BYSTOM. wiw v cvw v s v 05 978 85 55 5§ 8 6 5 are mim om0 8 006 10 6 &0 £ o 5 6 & s Siis a5 04:80
Electrical SyStemM. .. uiein ettt teeenenaennennenoeenneeneeeee e, 04:85
HDA 211 Hub and Spindle........oiuiininninn et 04:90
3 LF2% H 13" Cylinden (TP s smem 0 56 50 bomnm e s s s s s o 5 bie s i 5 o 5 0 04:95
3" X 8" Cylinder (RaM)....ueuieeeennneneenssneeeneenneseme e 04:96

3" x 10" Cylinder (RaM)...uuutiutenenneee e e e e e e 04 :

97






y o R

G}EM PART NUMBER DESCRIPTION N2
1 45004 Walking Beam 2
2 45006 Centre Pocket (Walking Beam) i
3 45007 Side Pockets (Walking Beam) 2
4 91000 9.5L x 6 ply Tire 4
5 45002 Stabelizer Mount 1
6 45001 Main Sub Frame 1
7 45011 Left A Frame Tube 1
8 45012 A Frame Cross Member 1
9 45009 Bolt on Hitch 1
10 (45016 Bale Stop 1
11 145031 Motor Mount 1
12 (45021 Front Cross Member 1
13 45013 Tilt Cylinder Cross Member 1
14 145008 Rear Cross Member 1
15 140033 Right Rail 1
16 40036 Left Rail L
17 |B5C06l16P Bolt 3/8" x 1" 68
18 150010 Right A Frame Tube 1
19 |B5C0824pP Bolt 1/2" x 1 1/2" 35
20 |LN5CO6P Locknut 3/8" 68
21 {40003 A Freme Hitch Pin 1 1/49% % 3° 2
22 |CP0O440 Cotter Pin /4% % 2 172" 2
23 |N5C08P Nut 1/2" 35
\_ _J

04:50:02






LD orier

ITEM | PART NUMBER DESCRIPTION Ne
1 10057 611 Spindle 2" x 10" 1
2 91090 611 Seal 1
3 91170 611l Inner Cone LM29749 1
4 91150 611 Inner Race LM29710 1
5 91700 Grease Nipple 1/8" NPT Straight 1
6 91070 611 Hub 1
7 91060 Wheel Bolt 1/2° 6
8 91130 611 Outer Race LM67010 1
9 S.11.10 611 Outer Cone LM67048 1
10 (91190 Washer 1
11 91210 Castelated Nut 1
12 [CPo324 Cotter Pin 3/16" x 1 172" 1
13 91230 611 Dust Cap 1
14 91000 9.5L X 6 Ply Tire 1
15 191045 9.5L Standard Tube 1
16 91050 15" x 8" x 6" Wheel Rim 1
L _

04:55:02



A2 rurier

_ SLOW MOVING SIGN ASSEMBLY

04:57:01



L2 Lrorer

([‘_FEM PART NUMBER DESCRIPTION N2

1 40033 Right Rail L

2 45008 Rear Cross Member *

3 45022 Slow Moving Sign Arm 1

4 B5C0616P Bolt 3/8" x 1" ®

5 92038 Slow Moving Sign 1

6 B5C0412p Bolt 1/4" x 3/4" 2

7 LN5C0O4P Locknut 1/4° 2
— »

04:57:02



A2 | purier

FORK ASSEMBLY

04:60:01



AZF | porier

G’EM PART NUMBER DESCRIPTION Ne
1 40009 Cylinder Bracket Pin 1
2 CP0440 Cotter Pin 14" s 2 1/3% 4
3 90711 Cylinder 3%" x 13" 14" Shaft 3/8 TopPorts 1
4 40011 Right Pivot Arm 1
5 40008 Front Pivot Arm Pin 2
6 40010 Pivot Slide Arm Pin i B
7 B5C1024Pp Bolt 5/8" x 1 1/2" 10
8 HP40 Hair Pin Clip 2 1/2° 1
9 40019 Pivot Slide Arm Lock Pin 1
10 140017 Right Pivot Slider Arm 1
11 Wwlop Lockwashers 5/8" 8
12 |N5C10P Nut 5/8" 8
13 (40022, Right Fork Tooth 1
14 140023 Left Fork Tooth 1
15 145023 Fork Locking Extension 1
16 [B5C1240pP Bolt 3/4" x 2 1/2" ¢/w Nut CN5C12P di
\_ )

04:60:02



SUPPORT ARM ASSEMBLY

04:65:01



E LAURIER

(iTEM PART NUMBER DESCRIPTION N2
1 45001 Main Sub Frame %
2 45003 Support Arm 1
3 45005 Support Arm Pin it
4 45026 Support Arm Collar 1
5 45002 Support Arm Bracket 1
6 45005 Support Arm Wheel Bracket 1
7 45027 Back Plate 1
8 45028 Support Arm Wheel 1
9 LN5CO6P Lock Nut 1/2" 4
10 |B5C0648P Bolt 1/2% =% .3 1/2" 4
11 |CP0440 Cotter Pin 1/4" x 2 1/2¢ 1
\— Y,

04:65:02



L2 arier -

04:70:01



y . U

(&EM

PART NUMBER| DESCRIPTION No
1 92045 Sprocket C2062-10T 1 3/4 Bore 2
2 45024 Gear Shaft 1
3 92031 1 3/4" Bore Pillow Block UCP 209 3
4 92082 Sprocket #80D-21T 2
5 92025 Hydraulic Motor 1
6 91512 #80-D Chain c¢/w Connecting Link 1
7 91513 #80-D Connecting Link *
8 45029 Drive Stub Shaft 1
9 45030 Protective Shield 1.
10 92046 #80D - 12T Sprocket l
11 |B5C0832P Bolt 31./2" x 2* : 14
12 140033 Right Rail Gl
13 (40032 key Stock 3/8" = 2" 4
14 - (40045 Rail Bearing Shim Plate 1/8" 2
15 |LN5cCO08P Locknut 1/2“ 8

04:70:02



E LAURIER

CHAIN TIGHTENER

04:75:01



(ITEM PART NUMBER DESCRIPTION Ne

1 |Nsciop Nut 5/8" 2

2 91700 Grease Nipple 1/8" NPT Straight 2

3 45018 Chain Tightener Assembly 2

4 LN5C10P Locknut 5/8" 2

5 91.54.1. 2062 Half Link *

6 91510 2062 Connecting Link *

) 91508 2062 Chain c/w Connecting Link 2
k. W,

04:75:02



HYDRAULIC SYSTEM®

04:80:01



E LAURIER

(ITEM PART NUMBER DESCRIPTION N2
1 90301 3/8% Hose 1 Wire 120" 06MBOSMB 2
2 90690 ORB to NPSN Female Swivel 60SB0606 3
3 90503 90° Swivel Elbow 3/8" 60UA0606 6
4 90302 3/8" Hose 1 Wire 15" 06MBO8MC 1
5 90303 3/8" Hose 1 Wire 15%"04MBO6MB 1
6 90650 Tee Street F-F-F 2 Pieces Welded togethen 1
7 90691 Pilot Check Valve PC50 1
8 90304 3/8" Hose 1 Wire 17%" 06MBO6MB d
9 90305 3/8" Hose 1 Wire 30" 06MBO6MB 1
10 90306 3/8" Hose 1 Wire 22%" 06MBO6MB 1
L1 90710 Cylinder 3" x 8" -1%" Shaft 3/8" Top Port 1
12 90307 3/8" Hose 1 Wire 51" 06MBO6MC 1
13 90308 3/8" Hose 1 Wire 50" 06MBo6MB 4
14 90711 Cylinder 3%" x 13"-1%" Shaft %" Top Portd 1
15 90651 Tee Street F-F-F Welded 3" Square Plate 1
16 90692 Cartridge Valve 14C32S-A12-T6 1
17 90552 90° Swivel Elbow Restrictor 3/8 61VA0606 | 1
18 90309 3/8" Hose 1 Wire 28" 06MBOGMB 1
19 90712 Cylinder 3" x 10"- 1%" Shaft 3/8 SidePorf 1
20 92025 Hydraulic Motor 1
21 90310 3/8" Hose 1Wire 79" 06MBOSMB 2
\_ _J

04:80:02



A arier

ELECTRICAL SYSTEM

CARTRIDGE VALUE

PORT C
(to fork)

PORT B
(to tractor)

BATTERY _CONNECTION

/0 BLK- 12 volt
WHT- gound

g S!
SWITCH
(attach to tracton

Down to lower Jift
Up to raise lift

04:85:01



B2\ prier

rTTEM PART NUMBER DESCRIPTION NS
1 90692 Cartridge valve *
2 92050 Electrical Cord 2wirex95%“c/w Female End 1
3 92051 Electrical Cord 2wirex99" c/w Male End 1
4 92052 Electrical Switch 2 Pole 1
5 92053 Electrical Cord 2 wire x 64" 1

\_ y

04:85:02







E LAURIER

91053

(ITEM PART NUMBER| DESCRIPTION N9
1 45028 Support Wheel Spindle S210436 1
2 91093 Seal SE 10 1
3 0. LE73 Inner Cone L44648 1
4 91073 Hub HDAZ211l 1
5 91112 Outer Cone L44643 3,
6 91190 Washer Hub WAI1l 1
7 91210 Castlelated Nut 3/4" - 16UNF 1
8 91233 Dust Cap DC 11 1
9 CP0324 Cotter Pin 3/16" x 1 1/2" 1
10 [291053 Wheel Bolt 5/8" WB1O 4
11 [91005 16 x 650 - 8 Tire 1
12 91046 650/850 - 8 Tube 1
13 8" x 5.25" x 4 Wheel Rim 1

2

04:90:02






E LAURIER

rITEM PART NUMBER DESCRIPTION N2
1 91700 Grease Nipple 1/8" NPT Straight 1
2 90645 Cylinder Shaft c/w Tube End 1
3 90662 3 1/2" Cylinder Screw on End Cap 1
4 90680 Seal Kit 3 T/2" 1
5 90700 Piston 3 1/2" Cylinder X
6 90720 Piston Nut 1
7 90746 3 1/2" x 13 Cylinder Screw on Tube 1
90108 3 1/2" x 13 Cylinder Complete (Tube Ends) %
*As Required
N J

04:95:02






Y o N

rT;EM PART NUMBER| DESCRIPTION N
1 90647 3" x 8" Cylinder Shaft c/w end 1
2 90666 3" Cylinder Screw on End Cap i
3 90684 Seal Kit 3" il
= 90705 Piston 3" Cylinder 1
5 90720 Piston Nut 1
6 907438 3" x 8" Cylinder Screw Tube 1

90710 3" x 8" Cylinder Complete (Tube End) *

* As Required

P S — et

04:96:02







L aurier

rT+EM

PART NUMBER| DESCRIPTION No
1 90648 3" x 10", Cylinder Shaft c/w Tube End 1
2 90666 3" Cylinder Screw on End Cap 1
3 90684 Seal Kit 3" 1
4 90705 Piston 3" Cylinder i
5 90720 Piston Nut . 1
6 90749 3" x 10" Cvlinder Screw Tube 1

90711 3" x 10" Cylinder Complete (Tube End) *

* As Required

_/

04:97:02



O

()

O



